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LABORATORY TEST REPORT
NﬁME:IIIII
paTE oF TEST: |
TEST N@: §-70-54
MATERIAL: Tea
OBJECTIVE: Remove sand and stones from leaf tea
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BULK DENSITY: 22 1b./£:3

RUN #1 ‘
RO~TAP ANALYSIS
Size Fraction § By Weight
+10 3.5%
~10+14 34.3%
-14+20 46.3%
~20+28 14.3%
-28+358 5.0%
~535+48 1.6%
-48 1.0%
RUN #2

Equipment
Used: 1' x 3' Horizontal Resonant Screen

Material: As received with 187.5 grams rocks/100 1b. tea added
Rate: 750 1b/hr

Size Practiom % By Weight
+14 70%
-14 30%
RUN #3
Equipment ’

Used: S-22F Stomer §/65 count deck cover
Material: +14 Mesh
Rate: 900 1ib/hr

S5ize Fraction

% By Weight Description
Heavy .18 Rocks

Light 99.9% Clean Tea
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RUN #4
Bquipment
Used: V-135 Gravity Separator ¥W/65 count deck
] Materiasl: -14
Rate: 300 1b/hr
8ize Fraction % By Weight Degscription
Heavy 1.3% Sand, Grit, ete.
Middling 8.9% X Middling
J Light 84,9% ' Clean Tea
Cyclone 5.0% Clean Tea
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